## NOTICE OF PRODUCT CERTIFICATION I



**CERTIFICATION NO:** NI005905-R7

**DATE:** 12/10/2004

CERTIFICATION PROGRAM: Structural

**COMPANY:** Window Crafts.

**CODE:** 690-1

**REVISION DATE: 10/22/2020** 

To verify that the "Notice of Product Certification" is valid, please visit <a href="www.NAMICertification.com">www.NAMICertification.com</a> to assure that the product is active and currently listed. This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. Please review and advise NAMI if any corrections are required to this document.

| COMPANY NAME AND ADDRESS |                                      | PRODUCT DES    | CRIPTION       |
|--------------------------|--------------------------------------|----------------|----------------|
| Window Craftsman         | Aluminum Fin Frame                   |                |                |
| 6031 Clark Center Avenue | Horizontal Sliding Window            |                |                |
| Sarasota, FL 34238       |                                      |                |                |
|                          | Configuration: XX                    |                |                |
|                          | Glazing: Insulating Glass (Annealed) |                |                |
|                          |                                      |                |                |
|                          | Frame:                               | W-1829mm (72") | H-1829mm (72") |
|                          | Panel:                               | W-940mm (37")  | H-1778mm (70") |

| SPECIFICATION                   | PRODUCT RATING  |
|---------------------------------|---|
| AAMA/WDMA/CSA 101/I.S.2/A440-11 | Class R-PG40 1829 x 1829 (72 x 72)-HS                         |
| AAMA/WDMA/CSA 101/I.S.2/A440-08 | HS-R40  |
| AAMA/NWWDA 101/I.S.2-97         | Design Pressure: ±1915 Pa (40 psf)                            |
|                                 | Water Penetration Resistance Test Pressure: 323 Pa (6.75 psf) |

Product Tested By: Certified Testing Laboratories

Report No: CTLA-1245W/W-1965

Expiration Date: April 30, 2025

Administrator's Signature:

## NATIONAL ACCREDITATION AND MANAGEMENT INSTITUTE, INC.

4794 George Washington Memorial Highway Hayes, VA 23072 Tel: (804) 684-5124

Fax: (804) 684-5122